GWE

CONSULTING ENGINEERS

WASTEWATER RETICULATION AND
WWTP

CONCEPT DESIGN

Creative Thinking | Better Environments
gwe.co.nz




DOCUMENT CONTROL RECORD

Client: Beachlands South Limited Partnership

Project Location: 110 Jack Lachlan Drive, Beachlands, Auckland

Job Number: J3021

Document: Wastewater Reticulation and WWTP | Concept Design
Version: V3

Document Status: Final - Approved for Issue

Date: March 2022

Prepared by: i
Daniel Kuruppu, Wastewater Engineer

Reviewed by:

Colin Cranfield, Technical Director

Approved by:

-{%/J[g ‘F7
Gareth Williams, Director

Filename: W:\Active Projects\LD\Beachlands South 110 Jack Lachlan Dr Beachlands-
J3021\04-WW\04-Reports\WW Report\R0O1v3 FINAL-Beachlands South-WW
[...]
1. All civil and structural elements for the final design horizon to be designed and
constructed at the live zoning stage.

2.  Mechanical items, including membranes and blowers, to be installed across two
stages.

This is proposed to ensure an efficient delivery of infrastructure to the PPC area.
GWE proposes the mechanical items to be staged as follows:
1. Live Zone (LZ) (Stage 1) — Approximately 2,900 HUEs

2. Future Urban Zone (FUZ) (Stage 2) — Approximately 4,000 (including Stages 1 & 2)
HUEs (Final Design Horizon)

Flows

Watercare Services Limited (Watercare) standards identify a per capita flow allowance of
225 litres/person/day as the recommended design basis to determine flows from
residential dwellings. However, given that the proposed development is expected to
have limited potable water resources and that full water conservation devices will be
utilised on all outlets, a reduced per capita flow of 150 litres/person/day has been
adopted as the design basis for residential dwellings. A 150 litres/person/day per capita
flow is within commonly accepted design rates of 130 — 220 litres/person/day.

As per Watercare standards, a residential occupancy of 3.0 persons/HUE was adopted.
An additional conservative allowance of 15% was included to cover commercial,
community and mixed-use developments. As the reticulation network will utilise an LPS
system, I&I flows into the network are expected to be minimal.

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design
Final - Approved for Issue



Table 6 outlines the anticipated flows the development that have been utilised for sizing
the process units at the WWTP.

Table 6: Beachlands South - Anticipated Flows

STAGE HUE DESIGN FLOW'?
Stage 13 2,900 1,500
Stage 2 4,000 2,100

Notes:

TIncludes an allowance of 15% for commercial, community and mixed-use developments.

2All flows in m3/d.

3Utilised for staging the mechanical elements only. Civil/structural elements are undertaken on the basis
of the final design horizon (Stage 2).

The wastewater flows identified in Table 6 above are expected to be marginally above
the water supply demands for the development modelled by GWE (with water use
expected to be approximately equal to wastewater generation), however, this will allow
for some minor 1&I and variation in inflows.

8.2 Contaminant Loads

Contaminant concentrations from the residential development is expected to be in line
with standard domestic strength wastewater. GWE have assumed that the wastewater
from the commercial developments will have a waste strength of approximately three
times that of the domestic sources.

Raw influent contaminant concentrations have been assessed for the following key
parameters:

e  Carbonaceous Biochemical Oxygen Demand (cBODs)
e Total Suspended Solids (TSS)

e Total Nitrogen (TN)

e Total Phosphorus (TP)

A high-level mass balance has been undertaken to determine the expected combined
stream wastewater characteristics (Refer to Table 7). The associated loads (Refer to Table
8) utilised in the concept design have also been determined to assist with staging the
mechanical elements of the WWTP.

Table 7: Beachlands South - Anticipated Contaminant Concentrations

PARAMETER RAW DOMESTIC RAW COMMERCIAL RAW COMBINED
WASTEWATER WASTEWATER STREAM
5-Day Carbonaceous Biochemical 250 750 320
Oxygen Demand (cBOD:s)
Total Suspended Solids (TSS) 300 900 380
Total Nitrogen (TN) 50 150 65
Total Phosphorus (TP) 30 90 40
Note:

TAll concentrations in mg/L

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design
Final - Approved for Issue



8.3

8.3.1

GWE

Table 8: Beachlands South - Anticipated Loads

PARAMETER STAGE 1 STAGE 2

5-Day Carbonaceous Biochemical 480 660

Oxygen Demand (cBODs)

Total Suspended Solids (TSS) 570 790

Total Nitrogen (TN) 95 135

Total Phosphorus (TP) 60 80
Note:

TAll loads in kg/d

Target Effluent Quality

While the AEE (prepared by others) is expected to inform the final effluent quality
requirements, GWE have undertaken an assessment of the expected requirements for
the proposed receiving environment options (Refer to Section 10.0). Effluent quality
limits are expected to be derived from the potential effects on a number of different
elements, including overall water quality, ecology and cultural values.

Table 9 outlines the expected average effluent quality targets the WWTP would be
expected to reliably achieve under a discharge consent and are in-line with current best
practice.

Table 9: Beachlands South - Anticipated Average Effluent Quality Requirements

PARAMETER RAW COMBINED TREATED 95™ REMOVAL
INFLUENT EFFLUENT PERCENTILE %
(AVERAGE) (AVERAGE)
5-Day Carbonaceous 320 10 15 97%
Biochemical Oxygen Demand
(cBODs)
Total Suspended Solids (TSS) 380 10 15 97%
Total Nitrogen (TN) 65 5 10 92%
Total Phosphorus (TP) 40 1 3 97%
Faecal Coliforms (FC) >1x108 CFU/100 <10 CFU/100 mL <50 CFU/100 >99%
mL mL
Note:

TAll concentrations in mg/L unless otherwise stated.

GWE expects that an MBR WWTP will be capable of achieving the limits identified in
Table 9 with the use of chemical dosing, including supplementary carbon dosing for TN
removal and aluminium sulphate (or similar) for TP removal.

Auckland WWTP Discharges

A high-level review of Watercare WWTP's that discharge effluent to water has been
undertaken to contextualise key parameters for the target effluent quality for the WWTP
servicing the proposed Beachlands South PPC Area.

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design 21
Final - Approved for Issue



9.1

Table 10 identifies effluent quality limits for various WWTPs within the Auckland region
and compares it to the proposed limits for the WWTP servicing the Beachlands South
PPC area.

Table 10: Auckland WWTP Consent Limits Review

PARAMETER BOD TSS NH3 TN RP3? TP FC
Pukekohe <124 <184 <104 - - <83 <1,000
WWTP CFU/100 mL*
Mangere <15 <15 <3° 35 <9 - >99%
WWTP <55 disinfection
Beachlands- <154 <15% <48 - <54 - <14
Maraetai <56 CFU/100 mL
WWTP
Helensville <20 <20 <20 - - - <50
WWTP CFU/100 mL
Clarks Beach <10 <15 <10 - - - <14
WWTP CFU/100 mL
Beachlands <10 <10 - <5 - 1 <50
South PPC CFU/100 mL
Area WWTP

Notes:

TAll values in mg/L unless otherwise stated.

2All values are mean or median limits unless otherwise stated.
3Reactive phosphorus

490" percentile

><6 mg/L December-March, <15 mg/L otherwise.

695t percentile, <4 November-April, <5 mg/L otherwise.

The proposed effluent quality (refer to Section 8.3) generally meets or exceeds the
effluent quality limits for other WWTPs within the Auckland region and is in line with
best practice treatment.

GWE have undertaken a high-level concept design for the Beachlands South MBR
WWTP to achieve the effluent concentrations identified in Table 9. Detailed process
design will be required in later stages to confirm the WWTP unit process sizing.

WWTP Summary
The MBR WWTP is expected to have the following key unit processes:

1. Headworks - Screening (Staged to 0.5 mm) and Grit Removal
2. Flow Balancing Tank

3. MBR Process utilising 4-Stage Barndenpho (Alternative configurations, including
MLE, can be investigated in subsequent design stages)

a. Stage 1 - Primary Anoxic Tank

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design
Final - Approved for Issue



9.2

9.3

b. Stage 2 — Aeration Tank
c. Stage 3 —Secondary Anoxic Tank
d. Stage 4 - Membrane Tank
e. Permeate Tank

4. UV Disinfection

5. Chemical Dosing
a. Carbon (Required for denitrification)
b. Caustic (Alkalinity)
¢.  Alum (Chemical phosphorus removal)
d. Hypochlorite and Citric Acid (Membrane cleaning)
e. Polymer (Sludge Thickening)

6. Sludge Storage and Thickening

7. Odour Control

A high-level concept layout and process flow diagram (PFD) for the WWTP is provided
in Appendix B.

No primary treatment has been specified for the proposed plant as it would generate a
separate sludge stream. Furthermore, the removal of carbon within a primary stage
would be detrimental to the overall WWTP process by potentially compromising
nutrient removal.

The overall design approach, particularly regarding redundancy and process unit
selection, will be done in general accordance with Watercare's standards.

Headworks

Screening and grit removal will be required in order to remove rags and other
screenings prior to key WWTP processes. Specific consideration for the WWTP
headworks during subsequent design phases will be required to ensure sufficient
protection is provided for the membranes and aeration system (diffusers) due to their
sensitivity to grit and other objects including hair and lint.

Two-staged screening (with final aperture size to be 0.5 mm) and a vortex grit removal
chamber (or similar) is proposed and will be confirmed in latter design stages. The
process units will be located within a building, with the air extracted and sent to the
odour treatment system to prevent odorous discharges.

Screenings & grit will be collected, washed, compacted and dewatered prior to being
taken for disposal off-site.
Flow Balancing

Flow balancing is required to reduce the sizing requirements of key process units and
ensure the diurnal and instantaneous flow peaks can be accommodated within the

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design
Final - Approved for Issue



WWTP. While the pressure reticulation system proposed for the Beachlands
development is expected to have significantly lower peak instantaneous flows when
compared to traditional gravity reticulation systems, flow balancing/equalisation is
recommended to ensure flows to the process units can be managed.

The flow balancing tanks have been sized on the basis of 18 hours hydraulic retention
times (HRT), however, a significant amount of storage is expected to be reserved for
accommodating the following (approximately 6 hours HRT):

e Power and equipment failure.
e Emergency storage
e Significant maintenance tasks requiring partial plant shutdown.

The balance tanks are proposed to be buried, with the head space connected to the
odour treatment system to prevent odorous discharges.

9.4 Concept Process Sizing

GWE have undertaken concept level sizing for the key process units of the MBR WWTP.
A Bardenpho based process, utilising a series of anoxic and aeration tanks, has been
chosen to ensure the MBR is capable of achieving the proposed effluent quality limits,
particularly in regards to the nutrient levels (TN/TP).

Indicative sizing of the key process tanks has been undertaken on the basis of standard
hydraulic retention times (HRT). Detailed process design will be required to confirm the
final reactor sizes.

9.4.1 Process Tank Sizing

The indicative sizing for key process units based on the final design horizon and
expected contaminant load is as follows (Design flow of 2,100 m3/d):

Table 11: Beachlands South WWTP - High Level Concept Sizing

PROCESS UNIT HRT (HRS) TOTAL VOLUME (m?)’
Flow Balancing Tank 18 1,600

MBR PROCESS — PARALLEL TREATMENT TRAINS

MBR — Primary Anoxic Tank 3 270

MBR — Aeration Tank 8 700

MBR — Secondary Anoxic Tank 3 270

MBR - Membrane Tank? 2 180

Notes:
TTotal volume to be evenly split across two parallel MBR process treatment trains
2Membrane installation to be staged as noted in Section 8.

Two parallel MBR process treatment trains will be installed due to the following:

e To enable one treatment train to be taken offline to ensure treatment is not
compromised during periods of low flow (due to inadequate flow/nutrient loadings
to the WWTP).

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design
Final - Approved for Issue



9.5

9.6

9.6.1

9.6.2

9.6.3

9.6.4

e To provide a degree of redundancy in the event of an emergency.
e To enable maintenance tasks to be carried out without shutting down the WWTP.

e To enable toxic-shock loads to be handled/contained within a single reactor, with
biomass from the other reactor used to re-seed it in the event of biomass die off,
preventing extended shutdowns due to inadequate biomass availability.

A small permeate tank will provide minor flow balancing for the UV & discharge (400
m3, approx. 4 hours HRT), if required.

UV Disinfection

When well designed and operated, MBR WWTP's can achieve high removal rates of
faecal coliform bacteria and is expected to meet the standard threshold for disinfection
(FC <200 CFU/100 mL). However, GWE expect a post-membrane disinfection treatment
step will be required to ensure both regulatory and cultural acceptance. As such, a UV
disinfection system is expected to be required.

Chemical Dosing

In order to optimise the treatment process and to achieve the required effluent quality,
a number of standard wastewater treatment chemical additives are expected to be
required. Subsequent design stages (and process design) will inform the required dose
rates and specific storage requirements.

Carbon

In order to achieve the required level of nitrogen removal, an additional carbon source
is expected to be required. GWE expect a standard carbon source in the form of acetic
acid, ethanol, molasses or liquid sugar can be utilised at the WWTP site. Carbon can be
dosed into the primary anoxic tank to ensure the parameters for denitrification are
optimised.

Caustic/Soda Ash

Caustic soda or soda ash may be required in order to ensure sufficient alkalinity is
present in the wastewater for the required biological treatment processes. If required, it
can be dosed into the aeration tank to maintain the required pH.

Alum

The primary method of TP reduction will be through chemical addition (alum) as
optimising simultaneous biological TN and TP removal is not expected to be cost
effective or have the ability to get to the required limits for discharged TP. Alum can be
dosed into the primary anoxic tank. The phosphate precipitate will be removed along
with the biological sludge.

Hypochlorite and Citric Acid

Membrane clean in place (CIP) chemicals are expected to include sodium hypochlorite
and citric acid. The dosing requirements will be specified by the membrane supplier.

110 Jack Lachlan Drive, Beachlands, Auckland
Wastewater Reticulation and WWTP Concept Design
Final - Approved for Issue



9.6.5

9.7

9.8

The primary purpose of membrane CIP is to restore membrane permeability and
remove foulants that cannot be removed through automated backwash (physical)
cleaning cycles.

Sodium hypochlorite will assist with removing biological growths/organic fouling on the
membranes while citric acid is used to remove inorganic contaminant build-up.
Membrane CIP occurs in-situ, with typically one-train isolated and cleaned at a time.

Polymer

Polymer may be required in order to improve the sludge thickening capabilities of the
WWTP. Polymer assists in flocculating solids and improves the thickening process.

The polymer (if required) will be chosen as part of the detailed design process.
Refinements to polymer selection are expected to occur as part of commissioning (once
sludge is produced and polymer selection can be reviewed/tested).

Sludge Storage and Thickening

The production of sludge from the biological treatment processes will need to be
removed from the WWTP.

Waste activated sludge (WAS) will be pumped to the WAS storage tanks and then into
the dewatering building where it will be thickened using a gravity belt thickener (or
similar technology) to reduce the volume of sludge required to be taken off-site for
disposal. The thickening process units will be located within a building, with the air
extracted and sent to the odour treatment system to prevent odorous discharges.

The disposal of sludge off-site will minimise potential odour emissions from the WWTP
site.

Odour Management and Buffer Distance

Provision will be made for the collection and treatment of objectionable odour
generated at the WWTP site.

The WWTP is expected to have several sources of odour including the following: